SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

ESTABLISHMENT OF 150 KLPD MOLASSES (B & C HEAVY)
/SUGARCANE JUICE BASED DISTILLERY UNIT WITH
3 MW POWER GENERATION

BY

GANGAMAULI SUGARS & ALLIED INDUSTRIES
PVT. LTD.

A/P ASHOK NAGAR, UMARI, TAL: KAL), DIST: BEED,
MAHARASHTRA STATE

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi, Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

Environmental; Civil & Chemical Engineers, Consultants & Analysts, Kolhapur (MS)
QCI-NABET &amp; ISO 9001:2015 Accredited Organization
(Accreditation No.: NABET/EIA/24-27/RA 0379; Valid up to: 11.10.2027)
E-mail: eia@equinoxenvi.com, projects@equinoxenvi.com

/\ﬁ,@xw 05,7’/&0
§ Y
-
[...]
1 |Total Plot Area 64,418
2 |Total Built-up Area 21,333
3 |Area under Road 8,804
4 |Parking Area 11,595
5 |Green Belt Area 21,258
6 |Total Open Area 1,428

Figure 1 Google Image of Project Site Showing Total Land Area

S

V‘~.F .Ji ’
g

e

B ¢

e




Table 3 (A) Project Sitting & Environmental Settings

Particulars

Details

Name and Address of the Industry

Gangamauli Sugars & Allied Industries Pvt. Ltd. (GSAIPL) (Distillery
Division); Ashok Nagar, Umari, Tal.: Kaij, Dist.: Beed, Maharashtra State

2 |Survey No. 115 & 116
3 |Land acquired by the Industry 6.44 Ha is in possession of the industry. Application for NA is submitted.
Refer land ownership documents enclosed at Appendix — C i.e. Certificate
& Other Documents.
4 | Tree Cutting No tree cutting will be done under proposed project.
5 |HTL details There is no HTL passing through the plot
6 |Elevation 745 M above MSL
7 |Nearest habitation Umari (1.9 Km; NE)
8 |[Nearest city Kaij (6.15 Km; SES)
9 |Nearest highway NH 548 D (0.28 Km; N), NH 548 C (7.5 Km; E).
10 |Nearest railway station Tadwale Railway Station (40 Km; S), Parli Vaijnath Railway Station (55
Km; E),
11 |Nearest airport Latur Airport (60 Km; SE).
12 |Nearest tourist place(s) Nil within 10 Km radius
13 |Defense installations Nil within 10 Km radius
14 | Archaeological important Nil within 10 Km radius
15 |Critically / Severely polluted areas|Nil within Study Area of 10 Km radius
declared by CPCB/MoEFCC
16 |Ecological sensitive zones Nil within Study Area of 10 Km radius
17 |Reserved Forest/Protected Forest/|Nil within Study Area of 10 Km radius
National Parks/Wildlife Sanctuary etc.
18 |Nearest streams / Rivers / water bodies |Bobati Nala (2.78 Km), Jadhav Jawala (Tank) (1.90 Km), Manjra River
(from Project Site) (12 Km).
19 |Nearest tndustrial-Area-/ Industry Gangamauli Sugars & Allied Industries Pvt. Ltd. (Lessee of Padmashree
Dr. V. V. Patil SSKL; Sugar Factory & Co-gen Plant); adjacent to
GSAIPL
20 |Interstate Boundary Nil within 10 Km radius
21 |Site Co-ordinates (all corners) Latitude: 18°43'57.02"N, Longitude: 76° 0'35.81"E

Latitude: 18°43'58.16"N, Longitude: 76° 0'31.70"E
Latitude: 18°43'43.15"N, Longitude: 76° 027.83"E
Latitude: 18°43'42.86"N, Longitude: 76° 0'30.13"E
Latitude: 18°43'42.60"N, Longitude: 76° 0'32.72"E

5) THE PRODUCTS

Details of products and by-products are presented in Table 4.

Table 4 Production details

Industrial Unit Product & By-products Quantity (MT/M)
RS / ENA / Ethanol on C & B heavy Molasses / 4500
- Sugarcane Juice / Syrup (KLPM) ’
Distillery
(Proposed 150 By-products
KLPD) CO2 Gas 3,390
Spentwash Powder 2,970
Fusel QOil 270
Cogen Plant Power Generation 3 MW




GMW) | |

Table 5 List of Raw Material

No. Raw Materials Quantity (MT/M)
1 | Molasses 16,650
2 | Sugarcane Syrup 4,95,000 KLPM
3 | Grains 15,000
4 | Yeast 7
5 | Urea 11
6 | De-foaming pest 2.5
7 | Alcozyme G Pro 0.13
8 | Anzyme Liquiflow Yield (Liquification) 0.15

Note: Sugarcane syrup agreement is executed with Gangamauli Sugars & Allied Industries Pvt. Ltd. (Lessee of
Padmashree Dr. V. V. Patil SSKL). Copy of agreement is attached at Annexure — Il of Draft EIA Report.

By-products generated from distillery will be in the form of fusel oil & CO; Gas. fusel oil will
be used in manufacturing of perfumes & CO> Gas will be compressed, bottled and sold for
secondary use.

Details of manufacturing process and flow chart for distillery are given in Chapter 2 of the EIA
Report.

6) THE PURPOSE

Molasses is another important by-product of the sugar industry. Alcohol has assumed very
important place in the Country’s economy. It is a vital raw material for a number of chemicals
and also a renewable source of energy. It has been a source of a large amount of revenue by
way of excise duty levied by the Govt. on alcoholic liquors. It has a potential as fuel in the form
of power alcohol for blending with petrol. Also, the fermentation alcohol has great demand in
countries like Japan, U.S.A., Canada, Sri Lanka etc., as the synthetic alcohol produced by these
countries, from naphtha of petroleum crude, is not useful for beverages. Considering the above
facts as well as availability of raw material, management of GSAIPL decided for establishment
of distillery.

7) ENVIRONMENTAL ASPECTS

GSAIPL have an effective ‘Environmental Management Plan’ and various aspects of the same
are as follows:-

A. Water Use, Effluent Generation and its Treatment
a. Water Use

Requirement for fresh water on site will be met from Jadhav Javala Minor Irrigation Reservoir.
The permission is granted by Godavari — Marathwada Irrigation Department, Chhatrapati
Sambhajinagar vide letter dated 07.12.2023 (Valid up to 25 Years) for lifting fresh water to the
tune of 1,30,000 M3/Year. However, for additional water requirement application is submitted
on 12.03.2025. The copy of the water lifting permission & application for additional water
lifting permission is enclosed at Appendix - D.

Details of water consumption for proposed project is presented in following tables-



Table 6 Details of Water Consumption in Distillery Unit

No Description Water Consumption :
Molasses Sugarcane Juice
1 | Domestic 4 #4
2 | Industrial
Process *1188 --
Cooling Makeup 450 (375 + *75) *450
Boiler Makeup #108 *108
DM Plant 22 *22
Lab & Washing "8 *8
Ash Quenching 3 *3
Industrial Use 1779 (*1263 + *516) *501
71% Recycle 100% Recycle
Green Belt 22 (92.5 +©19.5) 22 (92.5 +©19.5)
Grand Total 1805 617
("520 + *1263+@2.5 + ©19.5) ("4 + *591+@2.5 + ©19.5)
Norm: 10 KL/KL 3.4 KL/KL 0 KL/KL

Note: # -Fresh Water, &- CPU Treated Effluent, @ - STP treated effluent, Q — Rain water harvesting
b. Effluent Treatment-
i) Domestic Effluent-

The domestic effluent generated from the proposed project would be 3 CMD and same will be
treated in proposed Sewage Treatment Plant (STP) of 5 CMD capacity.

if) Industrial Effluent-

Molasses based Distillery Operations: Total raw spentwash to be generated @ 1200 CMD,
would be Bio-methanated & concentrated in Multiple effect evaporator (MEE) and the conc.
spentwash @ 172 CMD (1.15 KL/KL of alcohol) will be dried for powder formation in Dryer.

Sugarcane Juice/ Sugarcane Syrup based Distillery Operations: Total raw spentwash to be
generated @ 600 CMD, will be concentrated in MEE and the conc. spentwash @ 120 CMD
(0.8 KL/KL of alcohol) will be dried for powder formation in Dryer. Other Effluents viz.
condensate, spent lees, cooling b/d, boiler b/d, lab & washing shall be forwarded to Distillery
CPU. Treated effluent shall be fully recycled to achieve Zero Liquid Discharge (ZLD). Details
of wastewater generation under establishment of Distillery Unit are as follows-

Table 7 Effluent Generation for Distillery

No Description Effluent Generation Treatment
Molasses Based Sugarcane Juice
1 | Domestic 3 3 Proposed STP
2 | Industrial Raw Spentwash: Raw Spentwash: 600; | Raw Spentwash
(Fermentation & 1200; Conc. Spentwash: | Biomethanation - MEE
Dilution) Conc. Spentwash: 172 120 Conc. Sp. Wash — dried to
form powder.




No Description Effluent Generation - Treatment
Molasses Based Sugarcane Juice
MEE Condensate: MEE Condensate: | e Treatment In Distillery
1008; 480; CPU
Spent Leese:202 Spent Leese: 132 e Treated Effluent: 100%
Cooling B/D 68 68 Recycle.
Boiler B/D 22 22 e Total ZLD Project
DM Backwash 22 22 e Spentwash Tank Capacity :
Lab & Wash 8 8 5 Day
Conc. Spwash: 172 | Conc. Sp wash: 120
Grand Total | 5iher Effluent: 1330 | Other Effluent: 732
Norm: 8 KL/KL 1.15 KL/KL 0.8 KL/KL
of Alcohol.

Figure 2 Process Flow Diagram of Proposed CPU for Distillery (Cap. : 2000 CMD)

Inlet
1,330 M3/Day

FP Filtrate

|

(4X4X3.5M)

l ;D 5 > Equalization Tank D S prs |
(20X 18 X 4 M)
5 K2
creen 0 & G Tank ) Reaction 7 Buffer Tank
Chamber  (6x4x15Mm) | Tank ' (3X3X3M)
(2X15X15M) " v
: Sludge To FP
1
]
RO Reject !
Rmmmmmmmmmm e >
]
I
1 n Sec. le—
Two Treated Water InterTmeltjlate Clarifier MBBR Tank
stage e Tank sxsinwm (128X (25X 18 X 4.5 M)
RO (15X 15X 4 M) ( S M) 3.5 M) RAS
ACF PSF , <
50 M3/Hr 50 M3/Hr ! .
Permeate :
f R EXCESS L o e e e e e e e e e e e e e e m = = = =
or Reuse Sludge | RAS
Filtrate to M Sludge
No|Parametrs]  Unit Inlet Outlet Equalization <€ Filter Press to Disposal
Tank
1 pH - 5-6 7-8 Note:
; ESI[D) :g;: g'ggg : g’ggg : gg RAS: Return Activated Sludge
2 DS mg/l 2'000 - 3'000 <100 PSF: Pressure Sand Filter

ACF: Activated Carbon Filter



Figure 3 Flow Chart of Proposed STP

Inlet
3M?/Day | Bar Screen 0&G Equalization | Pump Sedslmenta:mn & Anaerobic Contact
——>| Chamber [—>{ Chamber {—> Tank — (e::::bI:rn —> Media Chamber
3) 3 3) 3
(3 M3) (3 M) (4 m3) (0627 M) (1.100 M3)
A oo
: Recirculation e
TR § - -
! Line 7t = L CLIa /{) Disinfection
Disinfecti Sedimentati Moving Bed | Separation NI i .l; ". ." g
Treated Water Tank isintection imentation -—"—Aﬂi |
To Reuse «— e e(3 N;)er a0 le— Chamber Chamber €< Chamber . ‘A':E,‘c';(. ' % Adia &b
(0.053 M°) (0.427 W) (1253 M) 1 Contact Media o Chamber 8§ ||| |
Sedimentation § [ Chamber I MeeR) 3% ol ~
> vy ? LY ‘ Sedimentation
No Parameter Unit Inlet Outlet
1 pH - 6.0—-8.5 6.0-8.5 = 5
2 CoD mg/lit 400-500 <50 2 %
3 BOD mg/lit 250-300 <10
4 TSS mg/lit 150- 250 <30
5 0&G mg/lit 20-30 <10
<
= High Treatment Efficiencies (BOD Removal >90%)
= AAA Technology (Ministry of Jal Shakti; GOI & CIl Approved)
= Low Energy (80% Lesser Power than Conventional Technologies)
= Design & Manufacturing Complying International Standards
* Low O & M Cost (80% lesser than Conventional STPs)
= No Operator Required (Fully Automated System)
= Blower Noise (< 45 dBA) -
. Unit Process Description

STP Body in FRP

B. Air Emissions

Steam required for the proposed distillery will be taken from the proposed 40 TPH boiler. ESP

Separation & Sedimentation Chamber

SS are separated.

Anaerobic Chamber

Organic matters anaerobically decomposed.

Moving Bed Chamber

BOD reduced by continuous aeration.

Sedimentation Chamber

SS settled & clear treated water obtained.

Disinfection Chamber

Treated effluent disinfected.

Sludge Re-circulation

Sludge from 2"¢ Sedimentation Chamber recirculated to the 15tSed. Chamber.

will be provided as APC along with a stack of 70 M height.

There will be process emissions in the form CO2 from Fermenters in distillery unit to the tune
of 113 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold for

production of beverages. Following table gives details of boilers and D.G. Set.

Table 8 Details of Boiler and Stack in GSAIPL

No. Description Proposed
1 | Source Boiler D.G. Set
2 | Capacity 40 TPH 500 KVA
3 | Fuel type Bagasse Diesel
4 | Fuel Qty., MT/D 480 MT/D 60 Lit./Hr.
5 | MOC RCC MS
6 | Shape Round Round
7 | Height 750 M 6 M
8 | Diameter 3M 0.3M
9 | APC Equipment ESP Acoustic Enclosure

Details of air pollution aspect and the control measures are given in Chapter 2, Section 2.7.2.




C. Noise Pollution Aspect
1. Sources of Noise

In the distillery, very high noise generating sources will not exist. Expected noise levels in
the section would be about 70 dB (A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

Fermentation section & distillation section will be the other minor noise generating sources.
The expected noise levels in these sections would be in range of 70 to 80 dB(A).
Adequate green will be developed in phase wise manner in and around the industry. So that
it will further attenuate the noise levels.

2. Control Measures
Control through isolation, separation and insulation techniques. PPEs like earmuffs, earplugs
etc. will be provided to workers. D.G. Sets are enclosed in a separate canopy to reduce the

noise levels.

D. Solid Wastes
Table 9 Details of Solid Waste

No Type ((gl\ljlélrn/}[\l/%/ Disposal

Boiler Ash 450 Brick manufacturing/ Used as Manure
1 Yeast 960

Sludge Used as Manure

CPU Sludge 45

E. Hazardous Wastes

Table 10 Details of Hazardous Waste

No. Category Quantity Disposal
1 | (5.1) Used / Spent| 0.5 MT/A | To Authorized Re-processors/ Recyclers

F. Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under proposed unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.



G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the proposed project.

H. Environmental Management Cell (EMC)

EMC will be formulated under distillery unit. Members of the EMC will be well qualified and
experienced in their concerned fields. The proposed EMC members are as under.

Table 11 Environmental Management Cell of GSAIPL

No. Designation Number (s)
1 | Managing Director 1
2 | General Manager 1
3 | Environmental Officer 1
4 | Chief Chemist 1
5 | Lab Chemist 1
6 | CPU Operators & Supporting Staff 4

I.  Budgetary Allocation by Industry towards Environment Protection

Details of capital as well as O & M costs towards environmental aspects under the proposed
distillery are as follows —

Table 12 Capital as well as O & M Cost under Proposed unit

. Cost Component (Rs. Lakhs)
No. Description Capital O & M/ Year
1 | Air Pollution Control: Stack of 70 M & ESP to 550 75
Boiler, Ash Collection System, OCMS, CO2 Bottling
Plant
2 | Water Pollution Control: CPU, MEE, STP, 650 75
Spentwash Storage Tank & OCMS
3 | Noise Pollution Control 50 5
4 | Environmental Monitoring & Management 50 5
5 | Occupational Health and Safety 75 10
6 | Green Belt Plan & Rain Water Harvesting System 100 15
7 | Surfacing of Internal Roads 75 20
8 | Afforestation 5 2
9 | Solid & Hazardous Waste Management 20 3
Total (10% of Capital Cost) 1,775 210

10




J.  Rainwater Harvesting Aspect
" Average annual rainfall in the area = 782 mm

Table 13 Area Taken for RWH

No Description Area (Sg. M.) E;crtlg:c'fs Annual(l\lj?m Fall RV\(I\H/IS?ty.
1 | Roof Top Harvesting
i | Rooftop Area | 21333 | 08 | 0.77 13,141
Total Rooftop Harvesting 13,141
2 | Surface Water Harvesting
i | Green Belt Area 21,258 0.3 0.77 4910
ii | Area under Roads 8,804 0.5 0.77 3,390
lii | Parking 11,595 0.5 0.77 4,464
Iv | Open Space 1,428 0.3 0.77 330
Total Surface Water Harvesting 13,094
Grand Total 26,235

Hence, the total water becoming available after rooftop and land harvesting would be

Rooftop Harvesting + Surface Harvesting = Total RWH
13,141 + 13,094 = 26,235 M3
= 26 ML

Thus, about 26,235 M3 of rainwater could become available during every season from the RWH
operations. It will be used for watering of Greenbelt which will be achieved from the ZLD plan.

K. The Green Belt Development

Table 14 Area Break up

No. List of Area Area (Sg. M)
1 |Total Plot Area 64,418
2 |Total Built-up Area 21,333
3 |Area under Road 8,804
4 |Parking Area 11,595
5 [Green Belt Area 21,258
6 |Total Open Area 1,428

The Criteria for Proposed Greenbelt Development Plan

Emission of SPM, SO- is the main criteria for consideration of green belt development.
Plantation under green belt is provided to abate effects of the above emissions. Moreover, there
would also be control on noise from the industry to surrounding localities as considerable
attenuation would occur due to the barrier of trees provided in the green belt.
[...]
9 Water Quality Locations in study area — (Ground Water 8 | Parameters as per CPCB guideline for water Quarterly
(Ground Water & | locations & 8 Surface Water Locations ) quality monitoring — MINARS/27/2007-08
Surface Water)
10 Waste management Implement waste management plan that | Records of Solid Waste Generation, Twice in a year
Identifies and characterizes every waste | Treatment and Disposal shall be maintained
associated with proposed activities and which
identifies the procedures for collection,
handling & disposal of each waste arising.
11 Emergency Fire protection and safety measures to take | On site Emergency Plan, Evacuation Twice a year
Preparedness care of fire and explosion hazards, to be | Plan, firefighting mock drills By GSAIPL
such as fire fighting | assessed and steps taken for their prevention.
12 Health Check up Employees and migrant labour health check | All relevant health checkup parameters as Onceina Year
ups per factories act.
13 Green Belt Within Industry premises as well as nearby | Survival rate of planted sapling In consultation with
villages DFO.
14 CER As per activities --

12) CONCLUSION

The proposed establishment of distillery by GSAIPL will help to elevate the economic growth at the local level as well as national level. It will
also generate the employment in the study region, thereby improving the standard of living of people in the area. Proposed activity shall not disturb
the land use pattern in the study area of 10 Km. Moreover, Rain Water Harvesting (RWH) shall be implemented on site so as to recharge and
increase the ground water table in the area. Also maximum use of condensate is done do reduce the fresh water demand. No Rehabilitation is
involved under this project since establishment will be done on barren land. Thus, GSAIPL proposed project is beneficial for society without
hampering the environment and thereby accomplishing the aim of sustainable development.

20




21

Executive Summary in Marathi


HP
Typewritten text
Executive Summary in Marathi


TSI IR oS srarss ssw s urgde fRifires (GSAIPL),
e . 115 3101 116, SFRNP TR, SAY, AL b, 3. s, AGRTY

giean
Q4o PUAUE MR (dt 3for W 2 /Sar=ar TqTER nutia
fefReadt giedt RIMTATATSY EIA Report T AR

1) UbheU

TS S! PR (S ASs SeWIA Uigde faffids (GSAIPL) 3RI& TR, I,
b, f:atS, HERTY. GSAIPL T UGRITIHTA 3 ATde dtel RfHAEg 150 KLPD HIGRE
(C & B gail)/3TAT AR HTuTRd fERea™t gfe RITT Hruar FaeH &6 3.

e Ul EIA Az HHI®b S. 0. 1533 (E) faid 14.09.2006, Tafavur, a= 3nfon
g §a0 HATGT (MoEFCC); d! faea! Sf1for JURUIIR A0 A, UHR 5(g) T e,
MR, WIH-1 3fsf 20.03.2025 STt MoEFCC, 4! fataids WIax HRUATA TSI HATIOT
26.03.2025 Sl MoEFCC, Fd! faeadtdhgr Standard ToRs HSR HRUTTA 3T 3Tgd.

2) USRI SR

UATfad Uhed GSAIPL T HTABIAT SHHIaR Jdfdd Ssd. ST Afeufdd Haeh
THUI STHH 64,418 A1 HieR (6.44 §HR) 378,

TSl PR 3fs 3azs SeXIN URde faffiess Alqult ¥F 03¢ A; &.
U15549PN2018PTC178550 &I 06.09.2018 TR HRUAT 3Tcil. UAldd STEa-!
(fefee’h Ubey el Sfipriibg SMaxdd UHIdl, WRAFEl 301 ot

ST dd SHTd UM Seitd. TdTfdd fefRea! Ueheur Yigaeh daue® 3. 175

DI 3T,

Teh el T SR TGl 30T UG- Heil SiTsd & YRI&Td Fepy 31f0T qaiaRor TRefor
U ST SR Plcsail el siiedl. dbed 330 faauiard! areaar Ss .

3) UPW Yad®
GSAIPL 9 Uade fEReei=ar 831d aivTel Sfgyat 3ied ST it WUl Hdhed i

d9d HAESault BTGl T/ S Hdl 3R, Ydddid A1d 0T US-TH
WIATAYHTOr 3Ted-

qodT % Ui grdl
®. WadeTd 19 gal
1 AEHOT et AR REINED
2 Td10T AEHURTG AR REINED

22



4) USRI

TGS IR 38 3aEs SSXIS UrRde fAffies (GSAIPL) 3/ TR, IEIY, dT.dw,
foralls, HERTY. Wiscd HITNfei ®IM Latitude 18°43'53.29"N, Longitude 76° 0'33.64"E
3{Tg. ST -313¢ WIH Appendix — A U STSST 3Tg. UANdd UhedrTal SHI
YR g -1 83bd YHTUGH (NOC) UTWd Td 31T8. d EIA Report =T JHTUTUA {01
SR BRIGUNHE IR Sl 3G,

T R EFw AT dUite

% dr=ite a7 @i i)

1 |qPpur gx £Y¥,%3¢
2 |tou siyeE &x 2,333
3 [T 3idiia &F ¢,L0Y%
4 |drgdes &l 334%4
5 |ghaugrex U
6 |TRUI G & 8,9¢

23



5)  Idled
JdTe 30T JU-IdTeAT! Hifgd daar 3 AL faelt 313

T 3 SdTeH 3MTOT IU-IUTSHI! ATl
S— I SaTeaidt &
mw; q? (®. e / 3fgm
3R, TY. / 3TAY / SUAT At 9 &t AR / 4500
IYrT IGAR YR (. TE. 0. TH) '
I CE] IY-ITeH
Q4o &. U&. UL Bl) | PIed SRS 3,390
Wearer 2,970
RIS 3igd 270
Tgdidl UH ey N
GRTER | o 3 fite

fEfReerid a0 §IUR IU-IdTe oo TS IO CO, I WReUTd S d. RO
Tl TR g FiHdae oa sisa 0T CO, IR HhoId bl Jigd, deaieg
D s ST gZH ITIRIATS! f[dda shga.

ﬁmm%n?mﬂa 30T fSReeR TSt Uall 9T¢ EIA Report T4 UaxUT R Hed faam

6) YD e

qRER SN Ay g U U Hewdid 3U-3da 318, o=l Adaqarid
ephigiad YU e RIM 315, 3Hd A3 81 Udh Tl sl Id 3G
eDIBID AR WDPRA MMBHRA IATGT YehIgR o AlGAl THUTT Heqd
e quard Hid 31e. Uciaq e BRI UaIHTa! UlaR fedh g el WaReUTd e+ U ATl
& 3MTg. d4d, SUM, 3ARDI, Biel, fiddT IS ST FHe fehigiad A3
arToft 3Tg, HRUT USHRIH fHe=al AU AT ¢RI AR had $HiAH 3fehlgid
UgiTdt IUgad ATel. aXid d did Sl HIAM! SUASIdl A&Td U3, GSAIPL &
IR fSReRT RITY Hrugrn Ay gaa,

7) 'R

GSAIPL &8 UHTA! § URUMHG RS TA{a0 sHa=ITI ioi1 JF9U fRaeH & 3ilg. I/
fafay g WISTETHTY 3R

A.  urogrEr iR, gigurof A enfor @it ufssar
a)  UTOgTET 9T0R

TRATdd UehearHed T3 UTodTe! TaRgdhdl SlYd Sacs] agiiad SR Jui ol
SIS d. MeTas) - ARISATST UleseR fAHTT, TS0t TSR Tt 00.93.30%3 =0T UTGR

24



Ry gufgdd q4) ¢,30,000 TTHIER/AY Iadb UTTATET IUHT HRUIRT GRAT felt 3.
Uy, Sfafkad Urogrer RSS! §R.03.303Y% ST 36l AR el 3. UIU IUHT
R ud 3for sifafked aroft S e 3isf Appendix - B AL SHS AT 3118,

UdTidd Uehed™ITa ! GTudT=AT aTuRTe duRid Jeid dadiAed T Bl 3Me-
qodT ¥ ST UHUTHTS] YTOTAT 9TuR (ST ufdfe)

- 3 YT U eqTHTa] YTUgT=IT a1
’ > R ICIEG] ITTAT TR TR
3| =t "y ]
R | sienfire
RIER #22¢¢ =
PIST ADH3Y ¥4o (*3Yy + *ok) *¥ 4o
TIOR HH 3T #Q0¢ #20¢
3. 11, Wi R 3R
S d JIRAT 4 *
372 i 3 *3
TR Senfie VLR (*2E&3 + *URE) *4Q2
3% 200% TR
gRAUgI R (R4 + 72R.Y) R (B4 + 22R.Y)
Teu R¢oYy &0
(F40 + *RE&3 + .4 + R.Y) ("% + *4R2 + @4 + NR.Y)
HToT ¢ %0 fHfE 3yforfo/ fpfe ofsfy/ frfe
f5.f sredpige

AY: # - TARATE dqoo uroll, & - 1. 1. . #elie ufehar oo grult, @ - Ty, & i, gdte ufdar doe T,
Q - ¥ dfer grafeT

by  Hisuroh uferar-
i) R gisyrofl-

TRaTfad Yhearq Ao oM ot wisaroft 3 o= Ot ed ofor o y o= it &maan

i)  Shenfie Jisurfi-

Aragar mTia fEfRee’} SITR==T: THur T Wedr oo g9 i Ufdfe TR gia.
[ Wedi g Ia-MdAE e Aeciud Sthae gguiNer (MEE) A Hi~I<c bl g,
PHI~Irec S Weal g1 SRRAY A UIdex daR 56! J5e.

AT T9/39reAT RRuar syt fefeadt siTR==T: THpur 7 Wearsr goo o o
TR BIe®, O THSSHA DIAcC B S®. HIAccs Wedxl gl SRRAY q[BqH Urast
TR $Ho! 5. SAR ST S &I de~ie, W divl, HicT d/3], SiaeR a/3l, e
31T IR 3 ffea’t e uifoar gHe @) I uredd sisa. ddigae ufskan
Hod Feumlt guie gHaR od osq. fSRearian wimHsidild aieurn i
Tl WTCyHETO 3MTg-

25


https://www.english-marathi.net/english-to-marathi-meaning-lab
https://www.english-marathi.net/english-to-marathi-meaning-lab
https://mr.wikipedia.org/wiki/%E0%A4%AB%E0%A5%8D%E0%A4%B2%E0%A4%BE%E0%A4%AF_%E0%A5%B2%E0%A4%B6
https://mr.wikipedia.org/wiki/%E0%A4%AB%E0%A5%8D%E0%A4%B2%E0%A4%BE%E0%A4%AF_%E0%A5%B2%E0%A4%B6

aaat 4 fSReat yeaumya TaR g |isurit

UHETHYT T9R §IVR Figuroh

o RgaR smutfyd

IATAT TGRSR

3

3

I Weara ; Qo0
PiIccs Wedial : Qo3

30 Wediw : goo
PIIccs Wedld : 2’0

I Wedry - Fa-HYeEE -

TS

- PG Weary -

SERAY AR TR $o1 5o

TAS S Hedc: 1008;
e ol 0%

THS S Hedc: ¥(o;
e @ : 3R

v 9isurufl: 2330

BT OIS &¢ &¢
TR SIS R R
3. M. dparal R R
o§ g arim ¢ ¢
- PHI-g. Wearer: 2o PIg. Wearer: 0

Fa¥ gisyrofl: v3R

o ufbTr . fSfRed dede

Uit e

o UiigHA  Uihdl  HOS

greumoit  guigor
AR & SIS0,

o JUIG: ZLD Udhed

(R00%)

oI ;¢ B
& f& srepigie

wforfo/ fpfe

ocfHhfo/ Ffe

TPt R wRaTfad fsReeridte Wity =r vt aré

FP Filtrate
Inlet
1,330 M3/Day (4X4X%3.5M)
> Equalization Tank PTS |
(20X 18 X 4 M) |:|
5 A2
creen 0O & G Tank 1 Reaction Buffer Tank
Chamber  (6X4X15M) | Tank (3X3X3 M)
(2X1.5X 1.5 M) " v
: Sludge To FP
1
}
RO Reject !
R-—---———-------=- >
1
]
L - Sec. !
Two Treated Water '”tefr';‘:s‘ate Clarifier MBBR Tank
stage € Tank (12@ X (25X 18 X 4.5 M)
RO (15X 15X 4 M) (BX8X3.5M) 35M) RAS
ACF PSF . <
S0 M3/Hr 50 ME/Hr ! |
Permeate | :
for R EXcess L e e e e e e e e e e e e e e - .
or Reuse Sludge | RAS
Filtrate to N Sludge
NoTParametrs] Uit ot Outlet Equalization €| Filter Press to Disposal
Tank
1 pH = 5-6 7-8 Note:
g ggg :g;: 3388 = ;(5)88 : 28 RAS: Return Activated Sludge
= PSF: Pressure Sand Filter
4 DS me/! 2,000-3,000 | <100 ACF: Activated Carbon Filter

26


https://www.english-marathi.net/english-to-marathi-meaning-lab
https://www.english-marathi.net/english-to-marathi-meaning-lab

TP dl 3 Ywafad T, &. . =1 vt 9

Inlet
3M?/Day | Bar Screen 0&G Equalization | Pump Sedlmentaflon & Anaerobic Contact
—>| Chamber [—> Chamber +—> Tank — Sg:::::: F—> Media Chamber
El
(3M3) (3M3) (4 Mm3) (0627 9) (1.100 M3)
A
| Recirculation
: Line
L
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse «— Em) le— Chamber Chamber €< Chamber
(0.053 M?) (0.427 M) (1.253 M%)
No Parameter Unit Inlet Outlet
1 pH - 6.0-8.5 6.0—-8.5
2 Ccob mg/lit 400- 500 <50
3 BOD mg/lit 250-300 <10
4 TSS mg/lit 150 - 250 <30
5 0&G mg/lit 20-30 <10

= High Treatment Efficiencies (BOD Removal >90%)
= AAA Technology (Ministry of Jal Shakti; GOI & CIl Approved)

= Low Energy (80% Lesser Power than Conventional Technologies)

= Design & Manufacturing Complying International Standards
= Low O & M Cost (80% lesser than Conventional STPs)

= No Operator Required (Fully Automated System)

= Blower Noise (< 45 dBA)
= STP Body in FRP

@0 09 &B) Aatorsower

L]
Re-Circulation =
- T _— T
A Disinfection

| Separation ¥ ¥V [}
3 dann

' Anaerobic
1 Contact Media I
Sedimentation Chamber
M :

— -

vy ?

" én T
o |
roion 2
Chamber 9§
(MBBR) %

-~ c
Y

o
| Sedimentation

Unit

Process Description

Separation & Sedimentation Chamber

SS are separated.

Anaerobic Chamber

Organic matters anaerobically decomposed.

Moving Bed Chamber

BOD reduced by continuous aeration.

Sedimentation Chamber

SS settled & clear treated water obtained.

Disinfection Chamber

Treated effluent disinfected.

Sludge Re-circulation

Sludge from 2"¢ Sedimentation Chamber recirculated to the 15t Sed. Chamber.

gadd I
TATad fSReeRINTa! Sa=yad 3RIcie a1 WAl Yo TIUIvd SIgeRAYd dddl sisa.
mameorﬁaéiﬂwﬁwﬁww A IUSBRT (TURT) U 5.99.41. (ESP)
IO .

feReast gfendia uftrar IIo § wHeTryH 233 At & ufafes g% co, WU

N C . a ~\ c a . N C e N Y C
eIRd CO, dI P ld o dl Wilgd, dlcelldg ool Wil 3T oY Sdlgdldlol [dm et wllgal.

Tl deRdTd SR 0T el Tt At fiieh arme.

dodT € GSAIPL A SraeR 3irfor fewofar quxiia

quziie

feroft st 3me

\J

CLSES

TdTad
SISk Ae

&HdT

¥o ¢

woo &, @I, T,

SYAT YhR

L2

SRS

SR

S (Hice 2 gfdfe)

¥Lo

go fo./a™g

FYUNITST IR S HRTS

3. T, 1.

UH. T4

SThIR

e

I

EEll

\wo T,

& HI.

g

340

ola|G || eloc|w|ololS

UGy (8% SUBRI

ST,

03 A

27



Irg UgHuT U 30T fa=ur Iurater quRfie Uehur R, dad .9.3 A G o,

C. &+t yguumar 9

1. SfTaTITd A

. fefeaive, gu ra sfarst fior HYom wiq sifeiard Fedia. a1 faummg
3Of3rd SMTaTSl UTdest YHR 70 dB (A) fhar Qe SR 99, U4, Hiey Sffor
amaw IR JER™Y QY S{TaS Bt Wﬁ 3 &d S Sfor
%dldld(lﬂ NICIS HICIOOIWQOQUQIHIOI v UaH dDQ‘I \31I(‘IIQ'1 ﬁ'laTq W\’r@ﬁ
Y TG Hede UaT Sl S,

i, SN SO TSI CUHTewA U fRRaNTR fAdh ddl Sed. Suidbe o
3{TATS UTA3T SHTURAT BT .

2. Tz Surg

TR, YURRH 3107 FYSRM 3 dTRGT ST, BRI S3RAW, SIHRWH] SATG]
Jufdad qRem greq ((th3) UeH &dl i, TarsiTd! araed! HH! SRUIRITS Slof. I
AT HAIUHE dg Bl Ao,

D. YA
qadT o YAHIT! Hifgdl
giRHATT
®. | FIUNEIUPR @ = /[ facgare ugd
Y |SlgeRTl I ¥4o dic MY Td BUH aTR
R | wul Qg0
3 [OlOlg W ¥y R AR
E.  YUIdP HaRl
T ¢ GTaP HI=gT Hifga
. | B UPR giHTT facgare uga

2 | (wQ)Te 3iizd ouT.eA/ay | 3HfHd YAfddhar

F. ATl 3U%d

qIATAT JUSATD 3D Tl 3MTed S ! Alel ey glares Uil 10T Araqu[eh, Hisaruft ufshar
30T FISUTUaT AEqU[eh, VRIS He Taaddl, TRER \ﬂlsunﬂlqﬁcﬂﬂeﬂﬁréﬁﬁr?ﬂéﬂmﬁ
Jac Al dTe. TR =01 Squaé! uRarfad gie Siavid WiebRad Ui Ut I
TGUTH, Sfde ETP JHeqred e IR, T UTsU dls~Tdl ai S@HTS, 4
BTsTH ST uTge = Fafid 9T, S1ded gratesult, fefeeeki=a uarfdd U eaidid,
TWealy §¢ URUARIgR @l Sied SUidhed Weall Aedue 3T fdwedre
TR 81 aTITal SUSd HH! 8IS 0.

28



G. faurure=

%,wmwwﬁmmmmmmgmm
AL 3RIG e T4 AafId Hrie, 1w oftr anfexie aw emm aaRd SicehRyul uiad]

H. UgiaRul YaRITY H& (EMC)

TRaTfad feReert gfe siarid TaierRuT SIaRITA [GURT (EMC) RITAH 6ol Siigd. EMC d
o i defdd &= it i 311 Syd! Sfdid. TRarfdd EMC A8 9 el

I OOfaRUT AREUTITS ST g Ripeitd arey

WIATATHTOT 37T8d —

qadT { UGGy Srdiear S@UTS TS =T Wi duziie

T (%. BTG 7H)
. GLE yisqot aiffe TEUTe
GELGY d

1 | ga1 Uguor R UmEATSt STTORT @ : o . Ji< 4o oYy

frofl, ¥o Adiza srgeRAd! S TEW, OCMS, CO.

§cfdT Wie, dFeR I gIdIult TN
2 | vo yguur et srmT @4 fefeert &40 vy

%ﬁlﬂ’l Wi, AT, Wedlw RS ¢ g

OCMS
3 | it [EREL] Yo Y
4 w&uﬁtﬁﬂmﬁﬁaﬁz Ko N
5 | TR R g JRIGd oy %0
6 | gieaugt faerT ST ¥ afer grdfen %00 Y
7 | BRI 3P Seo IS vy R0
8 | MareA givauer faer Y R
9 | TIPHTRT G UTd® T AGRITI Ro 3

Tpul R, ooy R0

). 3 diex g AHedn
UdhedTd THU &7 : €%, ¥3¢ i 1.
RERTT SRR a1 UTahd : e’ et
FHCTT BT -
v el GIARET &7 : ¢ 333 anf oft.
v IWelg gIaReTAYA Ao aroft : §3,3%% B 1,

29




WY GIaT -
v IR BTARST & : ¥3 ,0c4 1 AT,
v TR0 gAY o aroft : 93,0R% o .

THUT FHeTY GIARET SO TR grafeet Ae e uroft : R€,33% 8 .
RMUBR, RWH STIRRFIHYT Tdh ST GHR §,33Y4 O Ui 19T Uroft Sucis 813

3. o uroft gRaueT fasramre! arRuard 356
K. gRaugr fasrarh arfedt
TS 20 STHSTAT dURNS

® dJu=he &= @i )
1 |Tpur & &%,93¢
2 |upu siuem &x 2,333
3 [T 3fdiia &F ¢,L0%
4 |9Tgde &ad 3,484
5 |gd ueT & R2U¢
6 |URUIGS & 2%

> Udrfad giaugt fasm demd Few

TR a1 [aw RIS SPM, SO, © IToi- 81 T e faaRTd 9udrd S{ial 311g. axid
IS URUMH HH! HRUGMTS! gRA TgaraTd! &Rl oodl STad. R1ar, Udheards
AT0T SO SMTaTSIaRG! (A=0T 3R, T ST6 A& o3 IRAUS] [adhN HRIBHTId
fafaey ST st @ras Fel Seq.

L. grEifore-3fiie faer

a{wmamzowﬁ@?ﬁa?cwﬁmm&mﬁwmm&nﬁ r
Sfdifa Safdas e A arad! ARIST THTaeigR (¥4 U8 YuaTd SiTedl. JTHTTew-
Wﬁ%;ﬁﬂ%ﬁ@ﬂgﬂﬂsﬂwmnﬁa EIA 3fgaTelTrdT Ul 3 Hefte Irafore - nfie

g1 -3ffe snaramehe ey @reiauHm 3igd-
L T SR SgaTR TarHe Terd glaur o b, fuare urofl, weifie Rie,
, Aol QRI3T, ITelt Gos Ul YiaeT IUdsy 3Tgdl.
i, GSAIPL T el URUIRE JUSHaPar o1 D SR R gataRuig
URUTH T&ITd U3 Slaes<dl aTdid drdb =T JIoHIR far aifgot.
ii.  AJHIAT HATITS! I &R,
iv. AR TUTd HH HRUANIS! SN 34 Algdd HRUMT drg--1 JSaH

fRew / 9IS grRamaa.

wlﬂmﬁiﬂmaﬁﬁrdac qOR HR1d 301 e fAbrmra! sHdssaut

30



8)  UGIaRUT ¢TI PTUHH

3197 AT GURIEIUT feaTeTd RudTd STel. garmMHidyasd YRR, SHiddree gasi
T[UraT, UTUGT= TOTd, Hiciie Jord 0T Sfrareire! uraed] Asiugrarast &t Hsieon
Y& DIV 3T, EIA 3Earard, FEHER R03¥ - SHERT Q034 - BgaR} 034 Al
Fraradia FRIeor dedr Ser S Yoid, AT, RUc, I9 SATGIRIT A& fdd TRBRT [GUTTaE
fafde Tedierg Mesl dbaldl gH sl JHIAY 3MTe. Uil 3101 g2 SMYRYd Sl
311OT ) IRROTH T 3@ T, WIegHT0r gRifae 3mRd-

a) SIfH-ETaUR

S ATORT=T NGNS YR, &3hR0, d9gd, I, a4, [d 301 aigded

mﬁwﬁ%a&mw&m?ﬁ méa%w%ﬁagmnmﬂqﬂéﬁﬁéaﬁﬁ

SO gmw Oeqd Alal, I 3101 g BRI ST, Td 1P Sied1 dg TaRNE;
JreSRISR TTTEE SHORT SHTTOT TrifRies & TIEOgR gard HfRet Mo ruard SiTelt

b) AT fAasaedr a=r=aT ST aTuR/STHIA 3TsTe it

qadT 92 SRR aTuUR/STHIA 33T Auft

. T Sﬂiﬂﬁl “E'WM' T 8T BIR) | CIHPAR! (%)

1 | SYBTHRETCS STHH 2,340 3.8&

2 | WGSaTed SHM Q4,8¢ AL

3 | _dgS SHHA 22,040 3490

4 |7l / SaEd &30 R.0%

5 | &he oHM &R 4.0

6 | AP STHIA LAY w0
TRl 32,%¥%4 00

¢  SAMHMHRA

&R UTguirdl YR A SR (BIS) ST0T YR SRR fAUTT (IMD) FiHt 71g
Held AP IRl 3Ted. Scl IR HUIIS! [afdy gamHIdudd Uehial qiged?
TdE 31T HRUGTd Tl FRIar, AIEm, QU SHTsdT, U dioadl sarg! dlal g&d
SAMHRRAE Scl, IR AU (@18) AYA 90ard el 3ile. fedaR 03y -
AR - BgaRT 034 T HITdHd SATHMRIRAN gcdhid HRI&0 HRUTTd 3MTd. FRI&mn
:%vul Yedhid quRitd, URHATO g gRadr I queiie EIA gaTared Uh il 3 A faar

d)  gddl qurasn

g7 fqURTa T Yvara 3w Fasha quiF &l 3ife, SaHed TgHT Yuar! ad ST
AT 90T dRARAYE [ARATuTdd 3 Iy 3ied. f$HaR 0¥ - SHART - gl

31



R0\ FA&IUT=AT FahTaie WEHRUN FRIGUIGR Hdl 3TR.. T4 AT Sgade, T
g 1O fa=elwor W TRl A% SRHSRT 3fe diece Uege fofics, qour g
TNTSER d T St NABL AT 37101 MOEFCC; T faeeit Aradmire TT 3.
31T 83T PM1o, PM2s, SOz, NOx 31T CO T Uedhial avTaTead] RIFIaR AT &l
ol gYIadTeraAT ol uldd Jedidh1 Wleild dadid Gradd g -

I 2 FHIadTard! gaT Uradr TSI RIS

AAQM F% | MR | REASMET | AEUREAR | WAgedr S i